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Annex 1: Measurement diagrams to
Test Report 19-1-0055004T05a-A1

Number of pages: 54 Date of Report: 2020-Jul-29

Testing company: CETECOM GmbH Applicant: AEV spol. s.r.o.
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45219 Essen Germany
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Fax: + 49 (0) 20 54 / 95 19-150

Test Object / Wireless sensor part / wireless Seat Belt Reminder - seat unit
Tested Device(s):

FCCID: 2AVXWWSBRS001 ISED: 25953-WSBRS001
Testing has been Title 47 CFR, Chapter |

FCC Regulations, Subchapter A
Subpart C: §15.247 (DTS)

carried out in
accordance with:

RSS-247, Issue 2 (DTS)
RSS-Gen., Issue 5

Deviations, modifications or clarifications (if any) to above mentioned documents are written
in each section under "Test method and limit".

The test results relate only to the individual items which have been tested. This report shall not be reproduced in parts without
the written approval of the testing laboratory © Copyright: All rights reserved by CETECOM




Test Report 19-1-0055004T05a-A1

1 Measurement diagrams

(@ cetecom

RF output power (2402 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b),

KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 -11.6 30.0 -11.6 100.000 | PASS
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0 0.1 0.2 03 0.4 05 0,6 0,7 0.8 09 1
Timein s
—— Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Test Report 19-1-0055004T05a-A1

(@ cetecom

RF output power (2440 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI
C63.10-2013

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2440.000000 -11.3 30.0 -11.3 100.000 | PASS

w
[4)]
y
i

Level in dBm
S

10t -11.309 dB
0 0,1 0,2 0.3 04 05 06 07 0.8 09 1
Timein s
——  QGated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2480 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI
C63.10-2013

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2480.000000 -11.3 30.0 -11.3 100.000 | PASS

w
[4)]
y
i

Level in dBm
S

10T -11.270 dBn

0 0,1 0,2 0.3 04 05 06 0,7 0.8 09 1
Timein s

——  QGated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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Test Report 19-1-0055004T05a-A1
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Minimum Emission Bandwidth 6 dB (2402 MHz; BT-LE_GFSK (-8

dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.752476 0.500000 2401.603960 2402.356436
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -11.7 | PASS
-10T1
ool /'\/\

S

ia)

e

£

[J)

>

Q

-

752.476 kHj
2402 2403 2404

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
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Test Report 19-1-0055004T05a-A1

(@ cetecom

Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB

Minimum Emission Bandwidth 6 dB (2440 MHz; BT-LE_GFSK (-8
dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.752476 0.500000 2439.603960 2440.356436

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -11.3 | PASS
-10T1

: A

Level in dBm

752 476 kHj

2440
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~80
Sweeptime 1.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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Test Report 19-1-0055004T05a-A1

(@ cetecom

Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 5/5 5

Max Stable Difference 0.03 dB 0.50 dB

Minimum Emission Bandwidth 6 dB (2480 MHz; BT-LE_GFSK (-8
dBm); 2 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.752476 0.500000 2479.603960 2480.356436

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -11.1 | PASS
10t

: axa

Level in dBm

752.476 kHj

2480
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 1.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
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Test Report 19-1-0055004T05a-A1

Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 5/5 5

Max Stable Difference 0.13 dB 0.50 dB

(@ cetecom

Peak output power (Sweep) (2402 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -11.7 30.0 | PASS
151
10T
0__
S
m -+
o
£ 10t
2
3 4
20T
30T
2400,5 2401 24015 2402 2403 2403,5
Frequency in MHz
—— Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >= 752.477 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1

Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05dB 0.50 dB
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Test Report 19-1-0055004T05a-A1
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Peak output power (Sweep) (2440 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -11.3 30.0 | PASS
151
101
0__
£
m -+
©
£ 10t
2
3 4
20T
30T
24385 2439 24395 2440 2441 24415
Frequency in MHz
—— Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43850 GHz 2.43850 GHz
Stop Frequency 2.44150 GHz 2.44150 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >=752.477 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01dB 0.50 dB
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Test Report 19-1-0055004T05a-A1
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Peak output power (Sweep) (2480 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -11.1 30.0 | PASS
1571
10T

Level in dBm
S

20T

30T

24785 2479 24795 2480 24805 2481 24815

Frequency in MHz
—— Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >=752.477 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1

Power Spectral Density (2402 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

(@ cetecom

Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2401.742500 | -12.964 8.0 | PASS
10
0__

Level in dBm

2401

24015

2402

24005
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1
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Power Spectral Density (2440 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2440.000000 2439.737500 | -12.818 8.0 | PASS
10
0__

-20

Level in dBm
A
<

601

-801

24385 2439 24395 2440 24405 2441 24415

Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43850 GHz 2.43850 GHz
Stop Frequency 2.44150 GHz 2.44150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1
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Power Spectral Density (2480 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2479.737500 | -12.902 8.0 | PASS
10
0 -+

-20

Level in dBm
A
<

601

-801

24785 2479 24795 2480 24805 2481 24815

Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1

Peak Power Spectral Density (2402 MHz; BT-LE_GFSK (-8 dBm); 2

(@ cetecom

MH2z)
Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2402.242500 | -11.911 8.0 | PASS
10=
0__
S
m
©
£
2
3
2400,5 2401 24015 2402
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.19 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1

Peak Power Spectral Density (2440 MHz; BT-LE_GFSK (-8 dBm); 2

(@ cetecom

MH2z)
Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2440.000000 2440.242500 | -11.445 8.0 | PASS
10=
0__
S
m
©
£
2
3
2438.5 2439 2439,5 2440
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43850 GHz 2.43850 GHz
Stop Frequency 2.44150 GHz 2.44150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.09dB 0.50 dB
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Test Report 19-1-0055004T05a-A1

Peak Power Spectral Density (2480 MHz; BT-LE_GFSK (-8 dBm); 2

(@ cetecom

MH2z)
Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2480.242500 | -11.293 8.0 | PASS
10=
0__
S
m
©
£
2
3
24785 2479 24795 2480
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.41 dB 0.50 dB
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Test Report 19-1-0055004T05a-A1
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Occupied Channel Bandwidth 99% (2402 MHz; BT-LE_GFSK (-8 dBm);
2 MHz)

Test according to FCC title 47 part 15 815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

99 % Bandwidth

CETECOM_19-1-0055004T05a-A1

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.650000 2401.665000 2402.315000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
-10T1
20T
S
ia)
e
£
2
3
650.000 kHj
2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 6 / max. 150 max. 150
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Test Report 19-1-0055004T05a-A1
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Stable 3/3 3
Max Stable Difference 0.03 dB 0.30 dB

Occupied Channel Bandwidth 99% (2440 MHz; BT-LE_GFSK (-8 dBm);
2 MHz)

Test according to FCC title 47 part 15 815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.670000 2439.655000 2440.325000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2440.000000 | PASS

-10T1
20T

=

us)

o

£

g

3

670.000 kHj
2438 2439 2440 2441 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Test Report 19-1-0055004T05a-A1
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Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 6 / max. 150 max. 150
Stable 3/3 3

Max Stable Difference 0.00 dB 0.30dB

Occupied Channel Bandwidth 99% (2480 MHz; BT-LE_GFSK (-8 dBm);
2 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.670000 2479.655000 2480.325000

DUT Frequency Result
(MHz)
2480.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)

Frequency in MHz

CETECOM_19-1-0055004T05a-A1

10T
20T

£

m

©

K=

2

3

670.000 kHj
2478 2479 2480
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
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Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 9/ max. 150 max. 150
Stable 3/3 3

Max Stable Difference 0.15dB 0.30 dB

Tx Spurious Emission (2402 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(d), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.958664 -11.3 -83.2 -30.3 52.9 | PASS

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -10.6 -19.6 -30.3

14411.652465 -59.7 294 -30.3
7205.789099 -63.8 335 -30.3
791.785714 -65.6 35.3 -30.3
4807.166065 -67.7 374 -30.3

24026.133128 -69.4 39.2 -30.3

24016.138865 -70.1 39.8 -30.3
781.827731 -70.4 40.1 -30.3
9604.412133 -70.6 40.3 -30.3

21617.515831 -71.0 40.7 -30.3
921.239496 -71.1 40.8 -30.3
931.197479 -71.4 41.1 -30.3

12013.029431 -72.1 41.9 -30.3

23576.391309 -73.7 43.4 -30.3

23196.609329 -73.8 43.5 -30.3

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

CETECOM_19-1-0055004T05a-A1

21/54



Test Report 19-1-0055004T05a-A1

(@ cetecom

20T
E 4ot
©
£ T
©
E 60T
'SO'M‘A’\/N_/MMJU’W
30M 5060 8000M 200 30040G00 8001G 2G 3G 4G5G6 810 206G
Frequency in Hz
Limit SumlLevel T Threshold X Critical
X Final Gitical L 2 Fail Pass
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Connectorl in dBi

0 +—F+——F—++ —— —— —

30M 5060 8U00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz

Connectorl

15+

104

Connectorl in dB
o

30M 5060 8000M 200 30040%B00 8001G 2G 3G 4G5G6 810G 20@6G
Frequency in Hz

Connectorl
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£

m

©

£

2

3

2385,021 2390 2395
Frequency in MHz
SumLevel Limit
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00dB 0.50 dB
Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.010 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off

CETECOM_19-1-0055004T05a-A1
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Tx Spurious Emission (2440 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(d), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
14641.520506 -55.0 24.4 -30.5
7325.720251 -63.7 33.2 -30.5
7315.725988 -63.7 33.2 -30.5
4877.125903 -67.5 36.9 -30.5
791.785714 -67.8 37.3 -30.5
9754.326073 -70.2 39.7 -30.5
9764.320336 -70.3 39.8 -30.5
24395.920846 -71.2 40.7 -30.5
931.197479 -71.2 40.7 -30.5
921.239496 -71.3 40.8 -30.5
22926.764237 -71.8 41.3 -30.5
24405.915108 -72.2 41.7 -30.5
22876.792924 -72.8 42.3 -30.5
22666.913408 -73.0 42.5 -30.5
22936.758500 -73.3 42.7 -30.5
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Level in dBm
n
<

90+

30M 5060 8U00M 200 30040G00 8001G 2G 3G 4G5G6 810G 20@26G
Frequency in Hz

Limit Sumlevel T Threshold X Gritical X Final Gritical
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Connectorl in dBi

0 +—+

(@ cetecom

30M 5060 8000M

Connectorl

15+

104

Connectorl in dB
o

200 300400600 8001G

2G 3G 4G5G6 810G 206G
Frequency in Hz

30M 5060 80100M

Connectorl

Pre Measurement 1

200 30040600 8001G

2G 3G 4G5G6 810G 20@6G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.43 dB 0.50 dB
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Tx Spurious Emission (2480 MHz; BT-LE_GFSK (-8 dBm); 2 MHz)

Test according to FCC title 47 part 15 815.247(d), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
14881.382809 -54.9 24.4 -30.5
7445.651402 -62.3 31.8 -30.5
22696.896196 -62.3 31.8 -30.5
22966.741288 -62.3 31.8 -30.5
22946.752762 -62.5 32.0 -30.5
22776.850297 -62.9 32.4 -30.5
23596.379834 -63.0 325 -30.5
22457.033893 -63.2 32.7 -30.5
23416.483107 -63.3 32.8 -30.5
7435.657140 -63.5 33.0 -30.5
22926.764237 -63.5 33.0 -30.5
23516.425733 -63.5 33.0 -30.5
22936.758500 -63.6 33.1 -30.5
22876.792924 -63.7 33.2 -30.5
22986.729813 -63.8 33.3 -30.5
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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20T
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m
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80T

30M 5060 8000M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sumlevel T Threshold X Gritical X Final Gritical
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Connectorl in dBi

0 +—+

(@ cetecom

30M 5060 8000M

Connectorl

15+

104

Connectorl in dB
o

200 300400600 8001G

2G 3G 4G5G6 810G 206G
Frequency in Hz

30M 5060 80100M

Connectorl

Pre Measurement 1

200 30040600 8001G

2G 3G 4G5G6 810G 20@6G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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2.01a_BT_LE_low_standing

Common Information

Test Description:

Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarizationpolarization

bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5
Operator: TFra

Operating Mode: BLE TX 2402 MHz

Power during tests: 3vDC

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505105_C01
Manufacturer; AEV spol. sr.0.

Full Spectrum

50+ 498,000 kHz 24,198000 MHz
0,033 dBuvY m 19,888 dBUY/m

FCC1R 209 Magnetic Field

T 17320 kHz

204 24834 dBuV/m 4

0+ 35,320 kHz 4
1 -31.945 dBuv Y m

Levelin dBuV/m

52 680 kHz
207 37.092 dBUv/m

9k 20 30 &0 100k 200300 500 1hd 2k 3M BM 10k 20 30M

Freaquencv in Hz
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:
Operating Mode:
Power during tests:

Environmental Conditions::

EUT Setup:
Verdict:

EUT Information
PMT number:
Manufacturer:

Levelin dBuV/m

17.320 kHz
20T 24207 dBUV/m

(@ cetecom

2.01b_BT LE low laying

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

BLE TX 2402 MHz

3vDC

Humidity : 40% rH; Temperature: 20 °C
1

Passed

19-1-005505105_C01
AEV spol. sr.o.

Full Spectrum

498,000 kHz
-0.440-dBuvim

23170000 MHz
19,521 dBuvim

FCC1R 209 Magnetic Field

v

35,240 kHz
-34.429 dBUVIm %

52.600 kHz
-36,841 dBuY/m

9k 20 30 &0 100k 200300 500 1hd 2k 3M BM 10k

Freaquencv in Hz

CETECOM_19-1-0055004T05a-A1
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:
Operating Mode:
Power during tests:

Environmental Conditions::

EUT Setup:
Verdict:

EUT Information
PMT number:
Manufacturer:

17,320 kHz
20 -24:22%9 dBuvsm

(@ cetecom

2.02a_BT_LE_mid_standing

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

BLE TX 2440 MHz

3vDC

Humidity : 40% rH; Temperature: 20 °C
1

Passed

19-1-005505105_C01
AEV spol. sr.o.

Full Spectrum

22,530000 MHz
20,163 dBpvim

494,000 kHz
00462 dBpv m

FCC1R 209 Magnetic Field

v

Freaquencv in Hz

CETECOM_19-1-0055004T05a-A1

£ 10
S 104
a + 34,600 kHz
° ot 34,763 dBLNV m v
= 1
§-1u--
1 52,600 kHz
ot 3E.658 dBL m
1 v
_30__
] Voy
_40__
_ED__
Gk 20 30 50 100k 200300 500 1M ZM 3M O BM 10M 20 30M
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Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:

Technical Data:

Rec. antenna (pre-scan):

Used Filter:
Test Standard:

Operator:

Operating Mode:
Power during tests:
Environmental Conditions::

EUT Setup:

Verdict:

EUT Information

PMT number:
Manufacturer:

Levelin dBuV/m

CETECOM_19-1-0055004T05a-A1

-24.808 dBuvfm

-32.280-dB UV m

(@ cetecom

2.02b_BT LE mid_laying

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

BLE TX 2440 MHz

3vDC

Humidity : 40% rH; Temperature: 20 °C
1

Passed

19-1-005505105_C01
AEV spol. sr.o.

Full Spectrum

494000 kHz 25.242000 MHz
1418 dBuvim 19,709 dBpPYim

FCC1R 209 Magnetic Field

v

he.600 kHz
-35,623 dBUY m

100k 200300 500 1hd 2k 3M BM 10k 20 30M

Freaquencv in Hz
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:
Operating Mode:
Power during tests:

Environmental Conditions::

EUT Setup:
Verdict:

EUT Information
PMT number:
Manufacturer:

Levelin dBuV/m

T 17,240 kHz
-24.477 dBuvEm

2.03a_BT_LE_high_standing

(@ cetecom

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization
bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

BLE TX 2480 MHz

3vDC

Humidity : 40% rH; Temperature: 20 °C
1

Passed

19-1-005505105_C01
AEV spol. sr.o.

Full Spectrum

514,000 kHz
1,607 dBUV m

23.650000 MHz
20,137 dBpvim

FCC1R 209 Magnetic Field

34,360 kHz
“33.305 dBuvm

b2, 760 kHz
-38.324 dBUNYEm

v

9k 20

CETECOM_19-1-0055004T05a-A1

200300 500 T

Freaquencv in Hz

100k

20 30M
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information
PMT number:
Manufacturer:

(@ cetecom

2.03b_BT LE_high_laying

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

BLE TX 2480 MHz

3vDC

Humidity : 40% rH; Temperature: 20 °C
1

Passed

19-1-005505105_C01
AEV spol. sr.o.

Full Spectrum

25,134000 MHz
19.971 dBpvim

495,000 kHz
-1.005 dBuvY m

FCC1R 209 Magnetic Field

Levelin dBuV/m

17,320 kHz
-24.711 dBuvim

34,6680 kHz
-33.762 dBUYm

52,520 kHz
v -38.249 dBUYYm

v

20 30 &0 100k 200300 500 1hd 2k 3M BM 10k

Freaquencv in Hz
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Test Report 19-1-

Common Information

0055004T05a-A1

(@ cetecom

3.01a_BT_LE_low_standing

Test Description: Electric Field Strength Measurement

Test Spec.: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna: receiving antenna is directed to all sides

Operating Mode: BLE TX 2402 MHz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Operator: TFra

Verdict: Passed

EUT Information
PMT number:
Manufacturer:

19-1-005505105_CO01
AEV spol. sr.o.

Full Spectrum

CE15-208
793350000 MM | ]
35,942 dBLV/m

Levelin dBuV/m

*

B0 G0 a0 100w 200 300
Freauency in Hz

Remark: The peak at 793.35 MHz is known external disturbance and does not come from EUT.

Final_Result

Frequency
(MHz)

QuasiPeak
(dBuV/m)

Pol | Azimut | Corr.

h | (dB/m)

Meas. Time | Bandwidt
(ms) h

Limit Margi

Heigh
(dBuV/m) n t

33.410000

18.05

40.00 | 21.95 1000.0 120.000 | 155.0 | V 10.0 20.0

265.984000

15.88

46.00 | 30.12 1000.0 120.000 | 190.0 | V 71.0 14.2

continuation of the "Final_Result" table from column 16 ...)

Frequency
(MHz)

Comment

33.410000
265.984000

11:33:12 - 08.07.2020
11:39:02 - 08.07.2020

CETECOM_19-1-0055004T05a-A1
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3.01b_BT LE low laying

Common Information

Test Description: Electric Field Strength Measurement

Test Spec.: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna: receiving antenna is directed to all sides

Operating Mode: BLE TX 2402 MHz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Operator: TFra

Verdict: Passed

EUT Information
PMT number: 19-1-005505105_C01
Manufacturer; AEV spol. sr.0.

Full Spectum

- FCETR204
793,980000 MHz
32.659 dBUVim

Levelin dBuV/m

0 : ———t—t : : : : —t |
3084 50 6O a0 100w 200 300 400 500
Frequency in Hz

Remark: The peak at 793.98 MHz is known external disturbance and does not come from EUT.

Final_Result
Frequency QuasiPeak Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Corr.
t

(MHz) (dBuVim) | (dBuV/m) n (ms) h h (dB/m)

271.486000 20.07 46.00 | 25.93 1000.0 120.000 | 127.0 | H 172.0 14.6
(continuation of the "Final_Result" table from column 16 ...)

Frequency Comment

(MHz)

271.486000 | 11:14:57 - 08.07.2020
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Common Information
Test Description:
Test Spec.:
Antenna:
Operating Mode:
Environmental Conditions::
Operator:
Verdict:

EUT Information
PMT number:
Manufacturer:

(@ cetecom

3.02a_BT_LE_mid_standing

Electric Field Strength Measurement

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
receiving antenna is directed to all sides

BLE TX 2440 MHz

Humidity : 40% rH; Temperature: 20 °C

TFra

Passed

19-1-005505105_C01
AEV spol. sr.0.

Full Spectrum

932 550000 MHE O

36,585 dBpV/m

Levelin dBuV/m

0 G0 a0 100mM 200 300
Frequency in Hz

Remark: The peak at 932.58 MHz is known external disturbance and does not come from EUT.

Final_Result

Frequency

(MHz) (dBuV/m)

QuasiPeak

Bandwidt
h

Pol | Azimut | Corr.

(dB/m)

Limit
(dBuV/m)

Meas. Time
(ms)

Margi
n

Heigh
t

275.496000 15.51

46.00 | 3049 1000.0 120.000 | 180.0 243.0 14.7

continuation of the "Fi

(

nal_Result" table from column 16 ...)

Frequency
(MHz)

Comment

275.496000

12:24:14 - 08.07.2020
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(@ cetecom

3.02b_BT_LE_mid_laying

Common Information

Test Description: Electric Field Strength Measurement

Test Spec.: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna: receiving antenna is directed to all sides

Operating Mode: BLE TX 2440 MHz

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Operator: TFra

Verdict: Passed

EUT Information
PMT number: 19-1-005505105_C01
Manufacturer; AEV spol. sr.0.

Full Spectrum

1 15209
85 791730000 MHE T

31.944 dBpvim

Levelin dBuV/m

1] 1 1 1 1 1 1 1 1 1 1 1 1 1 1

30m 0 G0 a0 100mM 200 300 400 s00
Frequency in Hz

Remark: The peak at 791.73 MHz is known external disturbance and does not come from EUT.

Final_Result

Frequency QuasiPeak Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Corr.
(MHz) (dBuVim) | (dBuV/m) n (ms) h t h (dB/m)
268.370000 19.72 46.00 | 26.28 1000.0 120.000 | 1280 | H 132.0 14.5

(continuation of the "Final_Result" table from column 16 ...)

Frequency Comment
(MHz)
268.370000 | 12:03:38 - 08.07.2020
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Spec.:
Antenna:
Operating Mode:
Environmental Conditions::
Operator:
Verdict:

EUT Information
PMT number:
Manufacturer:

(@ cetecom

3.03a_BT_LE_high_standing

Electric Field Strength Measurement

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
receiving antenna is directed to all sides

BLE TX 2480 MHz

Humidity : 40% rH; Temperature: 20 °C

TFra

Passed

19-1-005505105_C01
AEV spol. sr.0.

Full Spectrum

792,360000MHz
33,425 dBuv/im - 0

Levelin dBuV/m

0 G0 a0 100mM 200 300
Frequency in Hz

Remark: The peak at 792.36 MHz is known external disturbance and does not come from EUT.

Final_Result

Frequency
(MHz)

QuasiPeak
(dBpV/m)

Pol | Azimut | Corr.

(dB/m)

Limit
(dBuV/m)

Meas. Time
(ms)

Margi
n

Bandwidt | Heigh
h t

267.954000

1548

46.00 | 30.52 1000.0 120.000 | 222.0 249.0 144

(continuation of the "Final_Result" table from column 16 ...)

Frequency Comment
(MHz)
267.954000 | 13:04:53 - 08.07.2020
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Spec.:
Antenna:
Operating Mode:
Environmental Conditions::
Operator:
Verdict:

EUT Information
PMT number:
Manufacturer:

(@ cetecom

3.03b_BT_LE_high_laying

Electric Field Strength Measurement

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
receiving antenna is directed to all sides

BLE TX 2480 MHz

Humidity : 40% rH; Temperature: 20 °C

TFra

Passed

19-1-005505105_C01
AEV spol. sr.0.

Full Spectrum

s
795900000 MHz O

32.241 dBpvim

Levelin dBuV/m

*

L 4

0 G0 a0 100mM 200 300
Frequency in Hz

Remark: The peak at 795.90 MHz is known external disturbance and does not come from EUT.

Final_Result

Frequency
(MHz)

QuasiPeak
(dBpV/m)

Pol | Azimut | Corr.

(dB/m)

Limit
(dBuV/m)

Meas. Time
(ms)

Margi
n

Bandwidt | Heigh
h t

78.856000

3.96

40.00 | 36.04 1000.0 120.000 | 285.0 150.0 6.8

(continuation of the "Final_Result" table from column 16 ...)

Frequency Comment
(MHz)
78.856000 | 12:46:25 - 08.07.2020
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Test Report 19-1-0055004T05a-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarization:
Environmental Conditions::

Operating Mode:
Operator:
Comment:

EUT Setup:
Verdict:

EUT Information

4.04a BT LE low

Radiated field strength emission in 3 m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

Humidity : 51% rH; Temperature: 21 °C

BLE TXLOW
tfa

Channel no. low
1

Passed

(@ cetecom

PMT number: 19-1-00550S103_C01
Manufacturer; AEV spol. sr.0.
Full Spectrum
1207
1104
1004
90+
E st
2 1 || || ECqb.-ped. Ak
3 204 17.246000000 GHz
= 63,305 dBuv/m
e 7 00000 GHz - ¢
3 B0t dB LV /m
1 i 14.803500000 GHz A
B g rardB IV m S LT \fv
04 v
» v v
anl v 17.230000000 GHz
L A 55040 0000-GHz 11,19760000 P GR2 BBHY/m
a4 42,393 dBuv/m 44:371 dBUV/m
4,804400000 GHz
’0 SM 2 dckE N AL s A |
1G 2G G 45 5G B 810G 18G
Frequency in Hz
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Test Report 19-1-0055004T05a-A1

(@ cetecom

4.05a_BT_LE_mid

Common Information

Test Description: Radiated field strength emission in 3 m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarization: horizontal/vertical

Environmental Conditions:: Humidity : 51% rH; Temperature: 21 °C

Operating Mode: BLE TX mid

Operator: npe

Comment: Channel no. middle

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.

Full Spectrum

1207

MoT

1001

90T

gl
FCOE.

Lo
i
o

0T

Levelin dBpuV/m

B0

b0

4071

30

T

20 ISkl 2. 4GH
1G 2G 3G 4G bBG B 8 106G 18G

Frequencv in Hz
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Test Report 19-1-0055004T05a-A1

(@ cetecom

Final Result

Frequency MaxPeak | Average Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuV/im) | (dBuV/im) n (ms) h t h n
4236.800000 42.08 7400 | 31.92 100.0 | 1000.000 | 155.0 | H 156.0 0.0
4880.400000 36.80 5400 | 17.20 100.0 | 1000.000 | 155.0 | H 170.0 90.0
7319.200000 40.21 5400 | 1379 100.0 | 1000.000 | 155.0 | H 8.0 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr. Comment
(MHz) (dB/m)
4236.800000 4 | 09:23:14 - 07.07.2020
4880.400000 6 | 09:26:16 - 07.07.2020
7319.200000 13 | 09:24:51 - 07.07.2020
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Test Report 19-1-0055004T05a-A1

(@ cetecom

4.06a_BT_LE_high

Common Information

Test Description: Radiated field strength emission in 3 m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarization: horizontal/vertical

Environmental Conditions:: Humidity : 51% rH; Temperature: 21 °C

Operating Mode: BLE TX high

Operator: npe

Comment: Channel high, 2480 MHz

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.

Full Spectrum

1207
1004
e 1 2.43p00b000lG
S| 76.2BF B/ m
a iLgn | 11 FCOIR. PATE 08000 GHz
s I i I i B3, EB@%!EILIWm
£ i I : 17.1 468 RO000|GHz
3 Il ' 4959600000 GHz i . :
: 7 A e, L CCRkE T B m
- q.J32J3200 v
T 38,7 88VdBVEm
an+ v
o0 ISM 2. 4GH A S U S ,
1G °G 3G 45 585G B 510G 186G

Freaquencv in Hz
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Test Report 19-1-0055004T05a-A1

(@ cetecom

4.04b_BT_LE_low

Common Information

Test Description: Radiated field strength emission in 1 m distance

Test Site: Fully Anechoic Chamber (FAC2)

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarization: horizontal/vertical

Environmental Conditions:: Humidity : 51% rH; Temperature: 21 °C

Operating Mode: BLE TX low

Operator: npe

Comment; Channel low, 2402 MHz

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.

MultiView Spectrum

Ref Level
® Att
PA TOF "AF_BBHA_9170_SMN_
1 Frequency Sweep ® 1Pk I Lin
M2[2] [45.02 dBpV/m
25.717360 GHz
MI1[1] [56.51 dBpv/m
25.137660 GHz

20000 pts 850.0 MHz/
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Test Report 19-1-0055004T05a-A1

(@ cetecom

4.05b_BT_LE_mid

Common Information

Test Description: Radiated field strength emission in 1 m distance

Test Site: Fully Anechoic Chamber (FAC2)

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarization: horizontal/vertical

Environmental Conditions:: Humidity : 51% rH; Temperature: 21 °C

Operating Mode: BLE TX mid

Operator: npe

Comment; Channel mid, 2442 MHz

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.

Multiview =2 Spectrum

Ref Level 72,46 dBu\
® Att
PA TOF "AF_BBHA_9170_SM_
1 Frequency Sweep ok I xLin
3 dBpV/m
25.442810 GHz
M1[1] [56.96 dBpV/m
24.299140 GHz

18.0 GHz 20000 pts 850.0 MHz/
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Test Report 19-1-0055004T05a-A1

(@ cetecom

4.06b_BT_LE_high

Common Information

Test Description: Radiated field strength emission in 1 m distance

Test Site: Fully Anechoic Chamber (FAC2)

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarization: horizontal/vertical

Environmental Conditions:: Humidity : 51% rH; Temperature: 21 °C

Operating Mode: BLE TX high

Operator: npe

Comment; Channel mid, 2480 MHz

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.

MultiView Spectrum

Ref Level 72.46 dBp Offset -9.54 dB ®
e Att 5 SWT
PA TDF "AF_BBHA_9170_ e
1 Frequency Sweep ® 1Pk I <Lin
M1[1] [56.89 dBpV/m
26.128340 GHz
M2[2] [45.35 dBpV/m
26.388010 GHz

M2
¥

18.0 GHz 20000 pts 850.0 MHz/
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Test Report 19-1-0055004T05a-A1

(@ cetecom

9.01_BE_BT_LE_low

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3 m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC 15.231&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarization: horizontal/vertical

Environmental Conditions:: Humidity : 51% rH; Temperature: 21 °C

Operating Mode: BT_Low Channel

Operator: Mah

Comment: Channel no. low

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.

Full Spectrum

nor ISt 7 4GHE

1004

0+

g0
FCOLE. 208 FK

0T

* %

60

Levelin dBuV/m

50 *

401 ¥

0T

20 t t t t t t t t t t t t |
23490 2392 2394 23496 23498 2400 2402 2404
Frequency in MHz
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Test Report 19-1-0055004T05a-A1

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuV/im) | (dBuVim) n (ms) h t h n
2400.000000 40.24 150.00 | 109.76 - | 1550 | H 0.0 90.0
2400.000000 50.07 150.00 | 99.93 -~ | 1550 | V 252.0 0.0
2401.740000 70.74 150.00 | 79.26 - | 1550 | H 203.0 0.0
2401.740000 67.59 150.00 | 8241 - | 1550 | H 203.0 0.0

continuation of the "Critical_Freqgs" table from column 16 ...)

Frequency Corr. | Comment
(MHz) (dB/m)

2000000000 | 36 | D005

2400000000 | 36 | 90530~

2401.740000 36 ?33?2820

2401.740000 36 ?33?‘2‘320
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Test Report 19-1-0055004T05a-A1

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:

Environmental Conditions::

Operating Mode:
Operator:
Comment:

EUT Setup:
Verdict:

EUT Information

(@ cetecom

9.02_BE_BT_LE_high

Band-Edge: Radiated Field Strength Emissions Emissions in 3 m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

Humidity : 51% rH; Temperature: 21 °C

BT_High Channel

Mah/TFra

Channel no.high

1

Passed

PMT number: 19-1-005505103_C01
Manufacturer; AEV spol. sr.0.
Full Spectrum
1107
100+
90+
€ a0t
= 1S FLoCLE. 205, Pk
o *
ko]
o 70t *
G>.> 1
Q
- st
E3
R0t
1 *
40+
30 : : : : : : JoM 2 gGHe : |
2475 247h 2478 2480 2482 2484 2480
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Test Report 19-1-0055004T05a-A1

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuV/im) | (dBuVim) n (ms) h t h n
2479.700000 73.56 150.00 | 7644 - | 1550 | H 196.0 0.0
2480.000000 70.89 150.00 | 79.11 - | 1550 | H 196.0 0.0
2483.500000 46.39 54.00 7.61 -~ | 1550 | V 208.0 90.0
2483.500000 57.92 7400 | 16.08 - | 1550 | V 208.0 90.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. | Comment
(MHz) (dB/m)

2479700000 | 36 | D300

280000000 | 3 | 130000

2483500000 | 36 | D3 0T00~

2483500000 | 36 | D00l

End Of Annex 1
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